



TEST REPORT

Applicant: SUIGETSU TOEN

Hiroshi Shimizu

19-4 Minamiikaruga-cho , Yokkaichi, Mie, 510-0008, Japan

Report No. 03-1086

Test requested: 8-July-2020

Reception date: 8-July-2020

Test period: From 8-July-2020 to 10-July-2020

Report issued: 10-July-2020

Results are reported as follows:

Sample: purple clay

Number of sample: 1

Test item	Result
Lead (Pb)	tr. (< 0.01%)
Cadmium (Cd)	tr. (< 0.01%)
Lithium (Li)	tr. (< 0.01%)

Remarks: Atomic Absorption Spectrometry was used.

Mie Prefecture Industrial Research Institute Ceramic Science
Branch

Address: 788 Higashiakuragawa, Yokkaichi, Mie, 510-0805, Japan

Telephone: (Japan 81)-59-331-2381

Facsimile : (Japan 81)-59-331-7223

Director Masahiko Nishimura

Signature Masahiko Nishimura